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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY TRATTHE PRODUCT LlSTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING 10 OUR QUALITY SYSTEM AND REQUIREMEN'TS GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTADO ABAJO FllE DISENADO. FABRICAW Y PROBADO DE ACUERDOCON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDIC1ON.l -~ 

M I  598 - VALVE INSPECTION AND TESTING AP16D - PlPELlNE VALVES - CATE. PLUG, BALL AND CHECK 
AP1599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES. FLANGED AND WELDING ENDS 
ANSIB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-I 1 - FORGED FITTINGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED. THREADED AND WELDING ENDS API 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED. 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

P a r t  No. AC061A08MAB830000M f P R E S S U R E  T E S T  f,C,fE& SIDE (LADO)\ 

VALVE WlTH LOW EMlSSlON CONTROL (50 PPM'S M.) (VALVULA SUMINISTRADA CON CONTROL DE W A S  
EMlSlONES FUGITIVAS (50 PPM'S M.) ) 

P N E U M A T I C  (PSI) I 80 80 
CNEUMATICA) 

[ MECHANICAL TESTS (PROPMECANICAS) 

I 2 

450 450 N A  N A  

(Código) 6" Fig. 5202 F UT WCB, API TRIM No.8 830000 Descr ip t ion  
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 

(PRUEBAS DE PRESION) 

H Y D R O S T A T I C  (PSI)  
(HIDROSTATICAI 

TENS YIELD ELG RED BHN 

KPSl m1 Yo % 
NN@ IST 2ND 3RD AVG 

74.68 42.78 2 7  4 8  159  

77.00 45.39 2 6  4 7  167 

76.42 45.97 2 9  5 6  159  

FACIO-21 REY''? 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICION QUIMICA (%) 

CERTIFICADO POR: CERTlFlED BY: 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ITEM HEAT No. MQ#\AL 
(PARTE) (COLADAI 

BODY WH34429 A-216wCB 
CUERPO 

BONNET WH34198 ASTM*-216wCB 
BONETE 

WEDGE WH34673 *STM A-216IWCB 
DISCO 

C M n  P S Si Ni Cr M 0  CU v C b  
0.223 0.846 0.038 0.016 0.480 0.032 0.010 0,001 0.029 0.004 0.000 

Normalizated 10 (Normalizado a l  930 Tem~er lo (Temole a) 650 Enhiada en aire. 
0.199 0.953 0.029 0.013 0.459 0.021 0.023 0.001 0.032 0.m 

Nomializated 10 (Nomlizado a l  930 Temper U, (Temole al 650 Enñiado en aire. 
0.197 0.859 0.033 0.013 0.431 0.072 0.025 0.001 0.035 0.004 

Normalllated U, (Nomializado a) 930 Temoer 10 (Temple a) 650 Enüiado en a k .  


